
SERVICE DRAWING
PAGE 1

MODEL NO. 3620



SPARE PARTS LIST
PAGE 1

MODEL NO. 3620

ITEM PART NO. DESCRIPTION QTY NOTE
001 251878-6 SCREW M5X20   1
002 941101-4 FLAT WASHER 5   1
003 343352-9 PRESSURE PLATE   1
004 252094-3 HEX. NUT M8   1
005 321948-6 STOPPER POLE   1
006 410960-2 DEPTH POINTER   1
007 182305-1 HOUSING SET   1

008 665394-6 POWER SUPPLY CORD 1.0-2-2.5   1
009 682502-4 CORD GUARD 8-85   1
010 687031-2 STRAIN RELIEF   1
011 911133-5 PAN HEAD SCREW M4X18   2
012 ********** ****************************** *** ******************************
013 181410-1 CARBON BRUSH CB-106   1
014 643605-9 BRUSH HOLDER   2
015 182305-1 HOUSING SET   1

016 941202-8 FLAT WASHER 8   1
017 272221-6 LEVER 45   1
018 962065-9 RETAINING RING R-15   1
019 267047-9 FLAT WASHER 10   1
020 415992-4 PIN 10   1
021 231416-0 COMPRESSION SPRING 10   1
022 265334-0 + HEX. BOLT M5X20   1
023 931202-6 HEX. NUT M5   1
024 265333-2 + HEX. BOLT M5X16   1
025 931202-6 HEX. NUT M5   1
026 134437-0 STOPPER ASS'Y   1

027 216009-4 STEEL BALL 7.1   1
028 231419-4 COMPRESSION SPRING 5   1
029 251447-3 - FLAT HEAD SCREW M6   1
030 265335-8 + HEX. BOLT M5X28   1
031 931202-6 HEX. NUT M5   1
032 259019-8 SELF LOCK 15   2
033 410834-7 BASE PLATE   1
034 912112-6 COUNTERSUNK HEAD SCREW M4X10   4
035 911206-4 PAN HEAD SCREW M5X10   2
036 154346-7 BASE COMPLETE   1
037 924216-2 WING BOLT M5X15   2
038 231417-8 COMPRESSION SPRING 10   1
039 256651-9 PIN 10   1
040 911243-8 PAN HEAD SCREW M5X25   7
041 763615-1 COLLET NUT   1
042 763618-5 COLLET CONE 8MM   1
043 211275-8 BALL BEARING 6003DDW   1
044 241835-2 FAN 72   1
045 512953-6 ARMATURE ASS'Y 220V   1

046 ********** ****************************** *** ******************************
047 211031-6 BALL BEARING 608LLB   1
048 685722-9 SPONGE   1
049 645200-1 NOISE SUPPRESSOR   1
050 410896-5 CHIP DEFLECTOR   1
051 855739-8 NAME PLATE 3620   1
052 443073-4 FELT   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 3620

ITEM PART NO. DESCRIPTION QTY NOTE
053 443074-2 FELT   1
054 231240-1 COMPRESSION SPRING 7   2
401 781006-4 WRENCH 13   1
402 781011-1 WRENCH 22   1
403 781213-9 WRENCH 8   1
405 763636-3 COLLET CONE 6MM   1
406 164834-6 STRAIGHT GUIDE   1
905 192063-1 VACUUM HEAD SET   1


